DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-076-001 3/22



Kits &
Assemblies

Kits, Assemblies, & Common Parts

s F s o f‘“
AR EEEAEiRy BEYHE e

Coin Acceptor Components Part Number
Mechanical Coin Acceptor 9021-001-010
o g. Coin Drop Screws 9545-053-002 3
% g Retainer, Coin Acceptor 9486-149-001 8
=
E ‘2 Loading Door Components Part Number s
o % Door Handle 9244-093-001 3
£ E Door Close Switch 9539-492-001 2
§ - Electrical Components Part Number
3 Relay, Motor Run (24VAC) 5192-299-002 (7))
Transformer, Control 8711-007-002 3' g
(=)
Controls 120VAC 9471-011-003 (=¢ rgs
3
Heating Circuit Components Part Number af
Ignition Control Module 9857-182-001 @ g'
Ignition Electrode Assembly 9875-002-003 § §-
=
Thermostat, Hi-Limit 9576-203-002 é ©
Thermostat, Overtemp 9576-207-006
Airflow Switch 9539-461-009

Cabinet Components Part Number
Cleanout Duct Assembly 8" 9973-034-001

X
(=]
(2]

©
2
=
wd
3]
9
w

|
S8
N I
ol
58
a3
~

DCBDIOKC A0 Section 5:

DCBD80KC_-10

2oueuquIepy

Dryer Parts Data

2 Part # 8533-076-001 3/22 Part # 8533-076-001 3/22 3



Kits &
Assemblies

Dryer Cabinet Group

Description
Loading Door Compleate SS/
Brushed SS/Blk

9960-306-001

9960-305-001

9960-305-001

Group

Loading Door Compleate Wht/
Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Cabinet

Bearing Housing
& Tumbler Group

Burner
Housing

Rear
View

Box

Electrical

2 | Door Assy, Loading (Ring only) 9960-255-008 9960-284-002 9960-284-002

Brushed SS

Plate Assy, Hinge (SS) 9982-374-001 9982-368-001 9982-368-001 1

Plate Assy, Hinge (Wht) 9982-374-003 9982-368-003 9982-368-003 1

Cover-Hinge Back, Black 9074-341-002 9074-340-002 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 9545-012-015 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 8640-413-002 8640-413-002 4
4 | Glass, Door 9212-002-003 9212-002-004 9212-002-004 1
5 | Gasket, Door Glass (Black) 9206-413-001 9206-413-002 9206-413-002 1
* | Support Door Glass 9548-117-000 9548-117-000 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) | 9206-420-003 9206-420-005 9206-420-005 1
7 | Handle, Loading Door 9244-082-001 9244-082-001 9244-082-001 1
* | Screw, Handle 9545-018-017 9545-018-017 9545-018-017 2
8 | Stud Door Catch 9531-033-001 9531-033-002 9531-033-002 1
9 | Nut-Hex, #10-32 8640-413-001 8640-413-001 8640-413-001 1
10 | Nut, Acorn 8640-413-003 8640-413-003 8640-413-003 1
* | Catch, Loading Door 9086-015-002 9086-015-002 9086-015-002 2
* | Rivit 8638-190-009 8638-190-009 8638-190-009 4
11 | Strap, Hinge (Black) 9966-015-002 9966-014-002 9966-014-002 1
* | Plate Assy-Backup, Hinge 9982-371-001 9982-356-001 1
* | Plate Assy-Backup, Hinge 9982-369-001 1
& Reinforcement-Front panel 9817-003-001
12 | Screw-Phillips, 10-32x1/2 9545-012-003 9545-012-003 9545-012-003

Chrome
& Screw-Phillips-Counter sink, 10- | NA 9545-012-028 9545-012-028

32x1/2 Chrome
13 | Screw-Special, Hinge to Door 9545-052-001 9545-052-001 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 8640-439-001 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 8641-436-003 8641-436-003 1
15 | Front Panel Assy (SS) 9454-869-001 9454-865-001 9454-867-001 1
15 | Front Panel Assy (Wht) 9454-869-003 9454-865-003 9454-867-003 1
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 9545-008-014 4
17 | Washer-Finish 8641-585-001 8641-585-001 8641-585-001 4
* | Nut-Spring 8640-399-001 8640-399-001 8640-399-001 4
* | Insulation-Front Panel, Top Half | 9277-062-001 9277-057-001 9277-058-001 1
* | Insulation-Front Panel, Bottom 9277-062-002 9277-057-001 9278-058-002 1

Half
* | Switch-Door Closed 9539-492-001 9539-492-001 9539-492-001 1
* | Wire-Assy, Blk 8220-063-026 8220-063-026 8220-063-026 1
* | Wire-Assy-Blu 8220-063-009 8220-063-009 8220-063-009 1
20 | Coin Box Blue 9807-099-002 9807-099-002 9807-099-002 1
20 | Coin Box Black 9807-099-004 9807-099-004 9807-099-004 1

1

Cabinet Touch Up Paint (White)

9472-001-013

9472-001-013

9472-001-013

13

b=

—> &

11, 14

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

d

puiwwelbod

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

-9|qnoJ] ‘2JIAIRS

syed zZHOS
/pa3eaH 29|13

2oueuquIepy




Kits &
Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Electrical

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 Nameplate - Dexter Dryer Blue | 9412-083-001 9412-083-001 9412-083-001 1
1 Nameplate - Dexter Dryer Black | 9412-174-001 9412-174-001 9412-174-001 1
2 Additional Nameplate (Black 9412-175-001 9412-178-001 9412-177-001 1

only)

3 Door Assy-Upper, Coin (SS) 9960-287-001 9960-289-001 9960-291-001 1
Door Assy-Upper, Coin (Wht) 9960-287-003 9960-289-003 9960-291-003 1
Bracket-Hinge 9029-224-001 9029-224-001 9029-224-001 2

* Rivit- 3/16, Hinge to Door 9491-009-001 9491-009-001 9491-009-001 2

& Rivit- 3/16, Hinge to Cabinet 9491-009-001 9491-009-001 9491-009-001 AR

4 | Trim-Upper Service Door, Black | 9578-098-002 9578-094-002 9578-096-002 1

5 Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4

6 Label Instructions Blue 8502-746-002 8502-746-002 8502-746-002 1

6 Label Instructions Black 8502-746-001 8502-746-001 8502-746-001 1

7 Label Warning 8502-748-016 8502-748-016 8502-748-016 1

8 Lock Assy and Key Upper 8650-012-003 8650-012-003 8650-012-003 1

9 Cam Lock Upper Door 9095-047-001 9095-047-001 9095-047-001 1

3 Key, FIWCC 6292-006-006 6292-006-006 6292-006-006 1

10 | Membrane Switch Blue 9801-102-002 9801-102-002 9801-102-002 1
10 | Membrane Switch Black 9801-102-001 9801-102-001 9801-102-001 1
11 PCB-Controler 9471-011-003 9471-011-003 9471-011-003 1
& Spacer-#6 x 1/2 9538-157-016 9538-157-016 9538-157-016 3
* Spacer #6 x 7/8 9538-157-017 9538-157-017 9538-157-017 2
3 Nut- #6-32 8640-411-003 8640-411-003 8640-411-003 4

Nut- #6-32 (Grounding nut) 8640-411-001 8640-411-001 8640-411-001 1

12 | Wire Assy-GRN, 24" 8220-137-001 8220-137-001 8220-137-001 1
13 | Support-Upper Service Door 9548-288-001 9548-288-002 9548-288-002 1
14 | Clamp-Tube 9079-121-002 9079-121-002 9079-121-002 2
* Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 2
15 | Clamp-Cable, 1/2" 8654-125-006 8654-125-006 8654-125-006 1
* Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 1
16 | Insulation 9277-041-016 9277-041-016 9277-041-016 1
17 | Coin Acceptor 9021-001-010 9021-001-010 9021-001-010 1
18 | Retainer-Coin Accecptor 9486-149-001 9486-149-001 9486-149-001 2
19 | Screws-Torq, 4Bx5/8 ss 9545-053-002 9545-053-002 9545-053-002 4
& Coin Switch, Kit 9732-126-001 9732-126-001 9732-126-001 1
* Coin Shute 9940-016-001 9940-016-001 9940-016-001 1
* Screw 9545-008-001 9545-008-001 9545-008-001 1
* | Nut, Elastic Stop 8640-413-004 8640-413-004 8640-413-004 *

Part # 8533-076-001 3/22

LARGE ®x5

d

DEXTER

COMMERCIAL DRYER

puiwwelbod

-9|qnoJ] ‘2JIAIRS

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syed zZHOS
/pajeay 29|13

2oueuquIepy

13,14

Part # 8533-076-001 3/22



Kits &
Assemblies

Electrical

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Box

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 | Door-Lower Service, Coin, SS 9108-130-001 9108-122-001 9108-126-001 1
1 | Door-Lower Service, Coin, Wht 9108-130-003 9108-122-003 9108-126-003 1
2 | Lock Assy and Key Lower Door 8650-012-004 8650-012-004 8650-012-004 1
* | Cam Lock Lower Door 9095-048-001 9095-048-001 9095-048-001 1
* Washer-Flat 8641-581-041 8641-581-041 8641-581-041 2
3 | Handle-Door, Lower Service OPL | 9244-084-002 9244-087-002 9244-088-002 1
4 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 5
5 | Trim-Lower Kick, Black 9578-099-002 9578-095-002 9578-097-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
7 | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
8 | Switch-Door Closure (Round) 9539-492-001 9539-492-001 9539-492-001 1
* | Kit, Optional Replacement for 9732-351-001 9732-351-001 9732-351-001 1

Round Switch 9539-492-001
9 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 9029-226-001 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 2
12 | Bracket-Chain 9029-223-001 9029-223-001 9029-223-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 8
13 | Hook, “S” Type 9248-022-002 9248-022-002 9248-022-002 4
14 | Chain 9099-012-006 9099-012-006 9099-012-006 2
* | Leg, Leveling 1/2" 8544-006-001 8544-006-001 8544-006-001 4

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syMed zHOS

puiwwelbod

d

-3|(no.41 ‘9JIAIRS

/pa3eaH 29|13

2oueuquIepy




Kits &
Assemblies

Electrical

10

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Box

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTyY
1 | Insulation, Upper service Door 9277-041-006 9277-041-016 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-019 9277-041-019 9277-041-023

Insulation Tumbler Area, above | 9277-041-020 9277-051-003 9277-041-021 2
Baffel
3 | Insulation Tumbler Area, above 9277-051-003 9277-041-021 2
Baffel
4 | Insulation Tumbler Area, below | 9277-041-020 9277-051-003 9277-051-004 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-051-004 2
baffel
5 | Insulation Lint Compartment 9277-041-021 9241-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1

10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1
20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1
22 | Vault, Coin 9942-039-002 9942-039-002 9942-039-002 1
* | Plate Assy/Coin vault mounting 9982-338-001 9982-338-001 9982-338-001 1
* | Nut/ Hexelastic stop 8640-413-004 8640-413-004 8640-413-004 2
23 | Coin Shute 9940-016-001 9940-016-001 9940-016-001 1
* | Screw, 10Bx1/4 9545-008-001 9545-008-001 9545-008-001 1

19

30lb Temp Probe

16 17 18 21 20

21

20 17

16

50Lb & 80Lb Temp Probe

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syMed zHOS

puiwwelbod

d

2oueuquIepy

-3|(no.41 ‘9JIAIRS

/pa3eaH 29|13

1"



Kits &
Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Electrical
Box

12

Part # 8533-076-001 3/22

Dryer Rear View 30Lb

Key Description T-30 QTY
1 | Motor 9376-311-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-043-001 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-001 1

pulley
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-020 1

10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-020 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
19 | Belt Drive 9040-076-003 1
* | Tolerence Ring 9487-234-005 1
20 | Pulley, Driven 9908-049-002 1
21 | Washer-Flat, 1/2 8641-581-021 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1/14 9545-017-019 1
24 | Belt, Driven 9040-073-009 1

18

15

Scroll down for
50lb and 80lb

Parts Breakdown

24

12

13,14

19

Lok

. 20 oYV
o 9

v

puiwwelbod

Burim 13 ‘6unooys
-3|(no.41 ‘9JIAIRS

21, 22,23

syed zZHOS
/pa3eaH 29|13

15

[y
(-]

2
o
S
(=g
(0]
S
o
3
o
o

5,6

13

Part # 8533-076-001 3/22



|

,6 Key Description T-50 QTY
g E 1 | Motor 9376-317-003 1
[~ 3 * | Run Capacitor, Motor 5191-108-001 1

2 * | Start Capacitor, Motor 5191-109-001 1

Pulley 9453-169-013 1

* | Set screw 9545-028-013 1

3 | Plate, Motor mounting 9982-370-002 1

* Gasket, Motor Plate 9206-428-001 1

4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4

oo * Impeller w/set screw 9278-038-004 1

% § 5 | Screw, 5/16-18x5/8 9545-014-004 4

3 E 6 | Nut, 3/8-16 8640-415-004 4

To 7 | support Arm, Intermediate 9991-053-002 1
g 'g pulley

§ 32 Bolt- 3/8-16x1 1/4 9545-029-010 3

@ 9 [ Nut, Wizlock, 3/8x16 8640-415-004 3

* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1

* | Snap Ring 9487-200-003 1

* | Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-002 1

* | Snap Ring (Support Arm keeper) | 9487-200-003 1

* | Snap Ring 9487-200-003 1

* | Washer-Flat, 3/8x1 8641-581-035 1

11 | Pulley, Idler w/Bearings 9908-048-003 1

E 12 | Bearing, Bronze 9036-145-002 2

T3 13 [ snap Ring 9487-200-003 1

§ @ 14 | Hook “S” type 9248-022-002 3

- 15 | Chain, Spring tension 9099-012-002 1

16 | Spring, tension 9534-151-000 1

17 | Belt Drive 9040-076-006 1

* | Tolerence Ring 9487-234-005 1

18 | Pulley, Driven 9908-047-002 1

19 | Washer-Flat, 1/2 8641-581-026 1

20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1

21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1

22 | Belt, Driven 9040-073-011 1

23 | Thermostat-Overtemp, Reset 9576-207-006 1

]

8,9
15
14
Scroll down for
80lb Parts
Breakdown

14 Part # 8533-076-001 3/22

22

11

12,13

17

56

Dryer Rear View 50 Lb

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syMed zHOS

puiwwelbod

d

2oueuquIepy

-3|(no.41 ‘9JIAIRS

/pa3eaH 29|13

15



Kits &
Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

Electrical

16

& Tumbler Group

Box

20

11

19
18

Key Description T-80 QTY
1 | Motor 9376-317-003 1
* | Run Capacitor, Motor 5191-108-001 1
* Start Capacitor, Motor 5191-109-001 1

Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-400-003 4
* | Tollerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1

10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-002 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 5/8 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook "S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

|i

T

Part # 8533-076-001 3/22

22

15

16,17

21

5,6

Dryer Rear View 80 Lb

Part # 8533-076-001 3/22

Burim 13 ‘6unooys

syMed zHOS

puiwwelbod

d

-3|(no.41 ‘9JIAIRS

i
(0]
0
=L
o
Q
(=g
[0}
Q.
~

2oueuquIepy

17



Kits &
Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Electrical

18

Dryer Rear View-Guard & Exhaust

Description
Cover Cabinet

9074-347-001

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-002

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 8"

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8”

9109-121-001

9109-121-001

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

8520-141-000

Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9028-228-001

14

Pipe-Duct, 6”

9109-122-001

9109-122-002

9109-122-003

15

Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16

Elbow-90 degree, 6”

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-208-001

8514-208-001

8514-208-001

17

Diagram & Schematics

9506-474-001

9506-474-001

9506-474-001

18

Label-Warning & Notice

8502-600-001

8502-600-001

8502-600-001

19

Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20

Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21

Label-High Voltage

8502-614-004

8502-614-004

8502-614-004

8" Slide Open Clean Out Duct

9973-034-001

9973-034-001

9973-034-001

[EQy EFeY NG UG TN e e

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syed zZHOS
/pa3eaH 29|13

puiwwelbod

d

-3|(no.41 ‘9JIAIRS

2oueuquIepy

19



Dryer Rear View-Bearing Housing 30Lb Dryer Tumbler Group 30Lb

Kits &
Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

Electrical

20

& Tumbler Group

Key Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)
1 Housing, Bearing 9241-161-002 1
* Bearing, Ball, Front 9036-130-001 1
* | Spacer, Bearing 9538-139-002 1
2 Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9538-139-002 AR

Scroll down for
50lb and 80lb

Parts Breakdown

Part # 8533-076-001 3/22

-

W

Key Description

u——l

T-30

Burim 13 ‘6unooys

puiwwelbod

10 12 )
5 N
T3 | [Hr—e
A 4
A
A 1
7 8 9

* | Tumbler Assy Compleate W/Spider (GALV) 9848-142-001 1
1 | Tumbler Assy (Galvinized) 9848-126-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-142-002 1
front)

1 | Tumbler Assy (Stainless Galvinized front) 9848-126-002 1
2 | Rod, Tumbler 9497-019-003

3 | Washer, Special 8641-554-001

4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1" 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Scroll down for
50lb and 80Ilb
Parts Breakdown

Part # 8533-076-001 3/22

syMed zHOS

2oueuquIepy

-9|qnoJ] ‘2JIAIRS

i
(0]
0
=L
o
Q
(=g
[0}
Q.
~

21



Dryer Rear View-Bearing Housing 50Lb

Kits &
Assemblies

Dryer Tumbler Group 50Lb

[
o
[
N
d

Electrical

22

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Box

|

W
[y

un——l

5
3
Key Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1
bearings & Spacer)
1 Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 Bearing, Ball, Rear 9036-159-003 1
3 Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2

Scroll down for

801lb Parts
Breakdown

Key Description T-50 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-131-001 1
Tumbler Assy (Galvinized) 9848-130-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-131-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-130-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-013-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Scroll down for
80lb Parts
Breakdown

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syed zZHOS
/pa3eaH 29|13

puiwwelbod

-9|qnoJ] ‘2JIAIRS

2oueuquIepy

23



Dryer Rear View-Bearing Housing 80Lb Dryer Tumbler Group 80Lb

Kits &
Assemblies

096°6%6°60C6C60 6060 000 C0C0C0C0C0 00 0000 00 0C0C0 000 0o

" g~ X

d

[

puiwwelbod

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

Electrical

24

Box

Key Description

Bearing Housing Complete Assy (Includes bearings &
Spacer)

T80
9803-189-001

QTY

Housing, Bearing

9241-183-003

W

n——— [ |

10

Bearing, Ball, Front

9036-159-001

Spacer, Bearing

Bearing, Ball, Rear

9036-159-002

Washer, Flat 1/2

8641-581-026

Lock Washer Spring, 1/2

8641-582-004

Screw, 1/2-13x1

9545-017-004

Lock Washer Spring, 1/2

8641-582-004

Nut, 7/16-14

8640-416-001

Screw, 7/16-14x1 1/2

9545-059-003

V|o|N|oju|pd|lW|N

Nut, 7/16-14

8641-416-001

4

Key Description T80
* | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 | Tumbler Assy (Galvinized) 9848-138-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-138-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 Al
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

1))
=
(=}
(=)
27
=
Q
@
S
=
(=]

syMed zHOS

-9|qnoJ] ‘2JIAIRS

/pa3eaH 29|13

2oueuquIepy

25



Kits &
Assemblies

(=)
=
(7]
3
=]
T
(=]
c
=
[}
@
)

& Tumbler Group

Rear
View

Electrical
Box

26

Dryer Burner Housing Group 30Lb

Key Description

Part Number Qty

5 Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
7 Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6”x3"” long 9109-120-01 1
9 Burner, Main 9048-021-001 2
10 Bracket-Support, Electrode 9029-214-001 1
11 Bracket-Support, Gas Valve 9029-227-001 1
12 Electrode-Ignition 9875-002-003 1
13 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 Valve-Gas Shutoff, (Optional) 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002

17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-006 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
21 Panel-Burner Housing, Side Right 9454-861-001 1
22 Screw, 10-32TTx1/2 Green 9545-008-027 3
23 | Screw, 8-32x3/8 9545-010-014 4

Scroll down for
50Ib and 80Ib_

Parts Breakdown

Part # 8533-076-001 3/22

17

16 5 229 3

18
l 8

I

7

17
1

g
21 —>

7/

17 20 14 3
19
| 4
o ?:I_ PRI o
= U v
S |
V'
= 2
//
o y -
7
//
- ‘4
S - L“—'ﬂ l\

Part # 8533-076-001 3/22

1))
3
o
(=]
(=7
5
e
@
=
5
@

syMed zHOS

puiwwesbou

d | uonesado

-3|qnoJ] ‘9IRS

/pajeay 29|13

2oueuquiep

27



Kits &
Assemblies

(=)
=
(7]
3
=]
T
(=]
c
=
[}
@
)

Electrical

& Tumbler Group

Box

Dryer Burner Housing Group 50Lb

Key Description Part Number 047
Housing Assembly, Burner 9803-211-001 1

1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002

24 Spacer-1/4x5/8 long 9538-166-009

25 Screw-8Bx1 9545-045-013

26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

1))
3
o
(=]
(=7
5
e
@
=
5
@

syMed zHOS

puiwwesbou

d | uonesado

-3|qnoJ] ‘9IRS

/pajeay 29|13

2oueuquiep

Scroll down for
801lb Parts
Breakdown

29

28 Part # 8533-076-001 3/22 Part # 8533-076-001 3/22



30

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

3
¥ Dryer Burner Housing Group 80Lb
¥ 9
2
Key Description Part Number Qty 9
(]
Housing Assembly, Burner 9803-212-001 1 ,E.",.
1 Panel-Burner Housing, Front 9454-863-001 1 g
2 Panel-Burner Housing, Side Right 9454-861-001 1
g’ g' 3 Panel-Burner Housing, Side Left 9454-862-001 1 g
g g 4 | Panel-Burner Housing, Back 9454-864-001 1 %
:|°: 5 5 | Baffle-Burner Housing, Center 9049-098-001 1 3
gig 6 Panel-Burner Housing, Top 9454-849-001 1 g
'E 5 7 Panel-Burner Housing, Top 9074-343-001 1 Q
g ; 8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1 g »
10 Baffle-Burner Housing, Recirculation 9049-099-001 1 8 s
11 Side-Extention Baffle, Burner Housing 9551-049-001 2 g o
12 Bracket-Support, Burner 9029-213-001 1 = ‘:
13 Burner, Main 9048-021-001 4 % 3
14 Screw, 10T-32x1/2 9545-008-008 4 5 &
15 Electrode-Ignition 9875-002-003 1 g ?
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
T‘g 18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
% § 19 Bracket-support, Gas Valve Left hand 9029-235-001 4
% 20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 Orfice-Natural, #29 9425-069-021 3 w m
* | Orfice-LP, #46 9425-069-022 3 = 8
& Kit, LP Conversion, White Rodgers 9732-102-023 1 : %
23 | Thermostat-HI-Limit 9576-203-002 1 g %
24 Spacer-1/4x5/8 long 9538-166-009 2 i &
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 2 =
27 | Screw, 10ABx3/8 9545-008-024 31 2
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1 g
§

31



Electrical Box / Ignition Control
9 10

Kits &

Assemblies

(=)
£
(7]
3
o
T
(=]
c
=
[}
@
)

& Tumbler Group

:
i
*
!
|
i

32 Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

=]
=3
&
S
)
1112 7 6 3 4 5 =
3
(=]
=
0
o
c
2

d

Burim 13 ‘6unooys

puiwwelbod

g 18 17 19 13 14 16 15 8 1 o
s 0 .. = 3
8 (%] Key Description T-50 o &
w 1 | Wrapper-Control Box 9636-200-001 9636-200-001 9636-200-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-001 9545-008-001 9545-008-001 6 -
— * | Cover-Control Box 9074-346-001 9074-346-001 9074-346-001 1 oy
Key  Description 150 1550 180 QrY x| screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 1 T3
~ | Air Flow switch Assy 9801-095-002 9801-098-002 9801-098-002 1 3 | Strip-Marker, Terminal 9558-029-005 9558-029-005 9558-029-005 1 T §_
L | Bracket-Alflow switch 2029174002 2029-200-002 2029-200-002 L 4 | Terminal Block Assy-Power, 4Pole | 9897-035-001 9897-035-001 9897-035-001 1 a8
2_| Shield-Switch 9520169003 2520169003 9550169003 L 5 | screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2 =
j ZW'tCh'_M'Cm 9>39-461-009 9539461009 9539461009 = 6 | Wire assy-Blk/Red, 6 1/2” 8220-001-230 8220-001-230 8220-001-230 1 -
- s:r:vvi”z’z:_::o 22:2_’;2;:221 ::g::g;:ggi Zg:g::g;:ggi ; 7 | Wire assy-Blk/Blu, 6 1/2" 8220-001-231 8220-001-231 8220-001-231 1 2
22 : 8 | Wire Assy, GRN, 7" 8220-001-478 8220-001-478 8220-001-478 1 o
N e e s e |
—— ;(1/4 : — . 10 | Lockwasher, External tooth 8641-582-006 8641-582-006 8641-582-006 1 a
d 11 | Transformer, w/Circuit braker 8711-007-002 8711-007-002 8711-007-002 1
2545-008-001 2545-008-001 4 12 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 5192-299-002 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
15 | Wire assy-Blk/Red, 9" 8220-146-001 8220-146-001 8220-146-001 1
16 | Wire assy-Blk/Blu, 9" 8220-146-002 8220-146-002 8220-146-002 1
17 | Control Assy, Ignition (Module) | 9857-182-001 9857-182-001 9857-182-001 1
18 | Screw-8Bx3/4” 9545-045-007 9545-045-007 9545-045-007 2
% | Harness, Ignition Module 9627-867-003 9627-867-003 9627-867-003 1
19 | Wire Assy- High Voltage Lead | 9631-403-009 9631-403-009 9631-403-009 1

-3|(no.41 ‘9JIAIRS

33



Operation

Installation | Instructions

Programming

Service, Trouble-

Shooting, & Wiring 50Hz

Elec Heated/

Parts

Maintenance

Wiring Informative for 60hz Dryer -10

35

o
N
Q
0
L)
o
Q
©
N
Q
0
[32]
in
©
H*
£
[
o
(=)
FLAME
SENSOR BN,
— BLK ﬁ@@ GAS VALVE
9631-403-009 9857-192-001 DCBD30/50
— @ 9857-193-001 cnmomo\ CONTROL ENCL. FOR —10CN_ONLY
Hw ~ YEL XN YEL > 9545-008-027 COIN SWITCH
SPARK |
SPARK g r{w INFORMATIVE 6102—018—157 (BACK PANEL) B oo
e @ m
—002— ORG 2 — 8
e U o & i e mmp——— - g Bk
I ol gl | TRANSFORMER  GROUND SCREW o YZIES A —
HI—LINIT | 5|3 =\ RO BReARER %9227 GNp W FRONT PANEL
THERMOSTAT | 8 87111007-002 ~ 110—-125V ﬁ \\\\\\\\\\\\\\\\\ q
(BURNER HSG) : WHT COM 29 N | 9021-00X-XXX DUAL COIN
9576-203-002 f 3 : HE: o toss | 60HZ,1PH 7 COIN SWITCH !
o (%))
- ——— ] m _ 120V m O O O G o,a% | | SWITCH OPTIONAL i
9857—-182-001 @ 2 QO [
| g 24V g L 07 1 0 ﬂ,ﬁ | 1-024 KR 500W | ¥ T/r |
f W Wz ] RED N RED BK/BU 8220-001-231 6-1/2" 33 i ﬁmww M<s<\ ﬁ_,%\m i i N i i
| ) @ BLK o BK/RD 8220-001-230 8-1/2 o= 1-012 CA $1 i L |
=0 S [HERN N o T ] @ | 1017 ca $25
i 52 = S = = 1-010 US $.25 f « f
= o, YEL a WHT S S | 12009 ow 1is-1 i = ver/oe) o oo |
1-007 JP 100Y
W zS D WHT wr W = 8 | 72002 ca 325 & $1 | 9 i f
— BLK . 7-001 US $.25 & $1 L
| = : 0= o Doy | COI SwrGH | CONTROLLER] 6 |
o) - R — 146
| [ [Bk=7 S 0os &0 f PCB AND Qg |
O , RED ]A7[5192-299-002 i i DISPLAY S
O
f g RED f 1Slelglo| 9471-011-002 P2| 38§ f
. | o zo>| o © ot
g —_ ” (2]
GRY t:o|/o~mmz 13 34 Ryt vo W ﬂ MM W
(o]
AIR DAMPER _MU_\|O_ i P3 3 cx |
SWITCH OVERTEMP o O o)
— 1712 o ol N| 0
9539-461-009  g92p-063-034 60" THERMOSTAT | = 13|52 |
vio DCBD30KC_—10 9576—207-006 f o ld I
DCBD50KC_—10 = o o
— RED TUMBLER DOOR SWITCH CIP6 o
DCBDBOKG_—10 i _\ DRIVE (BEHIND FRONT PANEL | N mm=lcd I |
vit \ MOTOR AT DOOR HINGE) f - S =ei[g f
8220-063-009 BLU-8 [ ] BLK—7 8220-0631026 am f
) Lo N
9539-492-001 @ b —— — — — — — — ——
YEL 9545-008-027
MARATHON O e | s,
DOOR_SWITCH L q
9376-259-009 BLU ]o/o sw | DCBDAOKC_—10 8640-276—005 NxmmoTooToom 5
-
9376-317-003 9376-321-002 AOSMITH 9539-492-001 DCBDSOKC_—-10 TEMP. SENSER S
(BEHIND LOWER .
MARATHON AOSMITH 9506—-474—001D  WIRING DIAGRAM ieeomey DCBDBOKC_—10 (LocaTeD sELow orimoem) |
0
[32]
in
©
H*
£
©
o

34



Specs m- Operation Programming Service, Trouble- Elec Heated/
Installation | Instructions Shooting, & Wiring 50Hz Parts

Notes

Section 6

Maintenance

Electric Heated

Dryer Parts Data

37

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

36



DCBD30, 50, 80KC_-64FN, 400V/3 Phase/50HZ 22KW

5
e
% ‘ GN_16 _8220-137-001) o
| N N 9627-679100 Fa j
Description & *’“" ‘ S o Cé—zE iy ‘ . |8 o
N = Ll O
Power-Block, 3 Pole 9897-037-001 9897-037-001 9897-037-001 1 o , } R = 3 @ 1| &% IS5 o
o L |
Power-Block, 1 Pole 9897-038-001 9897-038-001 9897-038-001 1 3 n ( | ske -7 |z o] | | 3 (‘)‘ L‘)‘ L‘)‘ ‘5) -
Terminal marker 9558-032-001 9558-032-001 9558-032-001 1 3 [ B L° aly g \ g XX 9 py
a <LOO < ¥xXx—X00—1206 © =
Terminal-Lug, Solderless 8652-134-002 8652-134-002 8652-134-002 1 @ } 8188 ' } == o
[ oMM o =}
Scrrew-10-32TT x1/2 GRN 9545-008-027 9545-008-027 9545-008-027 1 ° (gl " e — 8L W
Wire Assy-BLK #1, 11" 8220-064-013 8220-064-013 8220-064-013 1 z : al { %8 g v
Wire Assy-BLU #2, 11" 8220-064-061 8220-064-061 8220-064-061 1 = : > ‘ | =
Wire Assy-BLK #13 8" 8220-057-016 8220-057-016 8220-057-016 3 @ L — g _ g
Line Filter-EMI 9183-030-001 9183-030-001 9183-030-001 1 E e Eee - ~oE T oI 8 8 3
N 03 “ = o 3 é & o[ o [N =
Transformer 250/24VAC 8711-008-002 8711-008-002 8711-008-002 1 N | IRQ g Leomsao-occs g sl St N o @@ 2 g 2
. . — [ RxS] 53 e G 2 9
Wire Assy-BLK/RED, 17 8220-150-003 8220-150-003 8220-150-003 1 1 } FRIh-N Cle R bl & 8 } : Em @E
Wire Assy-BLK/BLU, #12, 12" | 8220-151-002 8220-151-002 8220-151-002 1 88T I LAt Es 8 T 5 "
< 23 3l 8 28 e
Wire Assy-BLK/RED, 11” 8220-147-001 8220-147-001 8220-147-001 1 T He 58 8 Sl 8| gjoco-eco-sses | ® 30
1 | _@@_
Wire Assy-BLK/BLU, 11” 8220-147-002 8220-147-002 8220-147-002 1 JSUNN BRI ‘ HM A | 9 <
o | 1Aoco-6ra-cges & 0¥ ‘ \ 5 0
Relay, R1-Motor Run 5192-299-002 5192-299-002 5192-299-002 1 o |1 ] GHH o \ el
Wire Assy-WHT, 10" 8220-063-018 8220-063-018 8220-063-018 1 TR NN e | @3
- > ol < “Zi zoo-Isi-ozze[l nael . 8 [ s ]
Wire Assy-WHT 9” 8220-063-002 8220-063-002 8220-063-002 1 = BEEE v roo—ryi-ozzsle[auaT] & = [CH—x f =
Z g D 71 £00-051-0z2z8 [L 8 W= =N
Relay, R2-Heat relay 5192-285-004 5192-285-004 5192-285-004 1 s | el als ’ "1 7] 6 0¥ 6 200-£90-0¢z8 | €8 ! 50
= =% 14 H o |S¥00-582-261G 2 £ © Q
Wire Assy-BLK, 9 8220-078-008 8220-078-008 8220-078-008 1 & }; [ o w0 siotsows v g } 8
NS m m|35 2
Varistor-Coil Suppressor 9733-003-001 9733-003-001 9733-003-001 1 e R wuum@ 2 | {Q} 05 sZ(oT
Relay, Elements 5192-291-002 5192-291-002 5192-291-002 1 - } I 1O SN— } @ SRS
| o ’r:‘ « o] o = g 2
Wire Assy-BLK, #33, 8" 8220-057-015 8220-057-015 8220-057-015 6 Kl BKBU 12 3 o N ;T @ =
- 2| 8 | 8220-057-016 8” N 5 s 5 <[5
Curcit Breaker, 3-Pole, 25AMP | 5198-215-002 5198-215-002 5198-215-002 2 13l 3| | fe220-0sa—ce1 | il
Wire Assy-BLK, #34, 36" 8220-061-008 8220-061-008 8220-061-008 6 } B T o P A\ OBt o | } i
Heating Elements, 12KW, 208V | 9870-096-006 9870-096-006 9870-096-006 2 L dEd o e BB [ B [3] J =
- - (et T AL ald aldoail all Al | g w3
Jumper-Formed 9295-006-001 9295-006-001 9295-006-001 2 | - LT T OER A 58 xR £[8 %9 2 (=) g
lolololalk ] OO0 AN 3
HIQIBIB DI 5z iy mamm | 38
SRR | e _ 29% Ol ou \
R MAZ—=HdJE—ZHOS—AO0Y & &3 QOOO0O
2EE|| | o Aaag QOO | =
ool | | HGHINIRD, SRENE | a
SB18| ] | 5] & & \ B S
o [STIZIZ]] | = 7
= | = 5[ 5=
= 2 3213 | % 3
S o | Ml N 5 <]
o |elelgls|lf T~ ———— i 33
2 12 BEE] 811 | ¥
= &|&|d - < & o % g
= |23 | = = S| o 28
e} o g 8 [aYa
S |2REEl 10 © O||l© © O I kel & a2
é x @@ | 9295-006—001 9295-006—001 %ol 0| ‘ol %o o[ o o1 18987 =
M| M M| Mf M ) 28 S
= == ‘ 0| ao| a0 a0 ao| co! ol & ‘ QYO N C"O
e 8/8/8/81818 1T
“FER s s ell: e e |daaed <D =
FEEE| e i i A 8 o0
B L SYS55g o 600—19¥— 6556 &
d ‘ 00| 00| a0 00| 03| O % ‘ =) E
2 o o ol|o o
| ik |
L —_ | — — — — ] — — 4 - — — — J .09 $£0-¢90-02Z8

38 Part # 8533-076-001 3/22 Part # 8533-076-001 3/22 39



Service, Trouble-

Programming : s
Shooting, & Wiring

Elec Heated/ | Maintenance
50Hz Parts

41

Notes

Section 7

50Hz

Dryer Parts Data

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22

40



43

Programming mm_.<_.nm~ ._.qo:_.u_.m- Elec Heated/ | Maintenance
Shooting, & Wiring 50Hz Parts
_— _ _ HLINSOV NOHLVIVIN
6¢—0H080900 AVIOVId ONIIIM v100—96%—90G6 NOH Lo/
6¢— OHOGJOY0d (13INVd_¥3MOT ONIH3E)
_ HOLIMS d¥00d
60— OHOTO90d JOIAY3S ¥IMOT
L00—C6Y—6£S6
(¥3aNAD MOT38 03LV00T) L00—C6¥—B¢G6 mmwuwzomomwo
SR Do HLINSOV 6¢—"OHOGA800
4d34SNIS "dN3FL S0-E90-02eBL=oN18 #-ne 900—/07—9/G6 00~652-9.56 .09 v£0-£90-02¢8 600— 1976556
Z00—%00—10G6 dz<mm&ﬂ,%m%0%zﬁwrwmv 1v1SoWy3HL NOHLVHVIN HOLIMS
= XZ S00-9/Z-0+98 oINS 5000 dNILYIAO  ¥O0—Lle-9/£6 YIdAVa dIV
££0—0¢1—2598 YIT19NNL 6¢—"0H0£A900 ]
134 (o3}
£T0-800-5¥56 = s on &JT&O ¢ e 25
oy =~N~al 1T\ — — — — /17T — -1 9o0-¢g0-02226 O 1 |- — — — 7
im: N9 | a3/ mmo\mmo\owwmﬁ Z00-662-2615 [7V] 039 |
- ©0 o
i w, i mm i .6 200—9v1—-0228 NEME U Q& & @ /=19 |
1| - —
| m i%ﬂmmm | 2 | .6 100—9%1-0228 qyMg 5 TD:m> i
| - - o LV]
| & | z00-s90-0zz8 m,mw a - E1=2ge; THM TAM a2 i
S L P nlg/>8 LI 3 = ()
f ® f ° & @ < HM] |SZ2 |
o WO 1Mo | = NS _
| 353 8 i Z00-800-1128 © LM 3 > ] Mou |
2D 1K g LNod0 @ o o o s g2
| e mm | Jﬂﬂvbmm@mm W}@QI%@M jmm .z/1—8 ogz—i00-0zze  4339/519 AQVC e | A8 Neg mu |
imm NS i mmewmmMQﬂwkgm | S .Z/1—9 ilgz-100-0zz8  N1a/a1g 3 = ﬂﬂm |
a8 Gk 2 TP O I 0 M|} 0
fww ﬁoo\fo\omk& CERRIE | X | mw, 7 7 m oo-zai-sss_| |
88l aviasia| PRI f A B8P0 Q3 wfs : m@ ——————— —
o
39U L anv 80d 2 | gzlimzl 22 7 N 8- WOD ™ ARE | 200-£0z-9.56 (X
—|O 3 o
W o4 [43T104INOD W Hd | NIODW AN avvaua Tnow & 8 7 Awwwmmwﬂmj% S
00fc0) /Z0-800-5¥56 IYNY3LINI HLIM |= O @ | LINT—IH 1%
R N N NOEC L KI85 NNOTD YINHOISNVAL [F 3= (B Lf ,m
1INV INOSS /R I I ) cT-Nwg "
" 590 = £00—200-G/86
8/1—810—c01L9 FALYINSIOINI T g~ 300410314
(13NVd MovE) £20—800—G¥56 TV K ® = MHVdS
: N 2 T
1ON3 104INOJ 050800 L00—£61—/586 ] sl
600—£0¥—1£96
05/0£0800 L00—Z61-L586 13A SR —+—
IATVA SV9 T, N¥8 YOSN3S
NYE
JAV4
>
T
@O — | = |~ |~ N ||~ |~
AEHE SNE
S sSl(8
Nlao|lo|© al&]|o
Ble]3(§ sl=|8
23RS MBI
o B R i) A DY B
K2l Kol Kl e a|lo|o
HHEE | 12|12
N o &
l2]2|% sl 1218
2| @RS a N
n
D s < ~ | <
F Bl Rl 5 I
N
I
(=]
o R HERREE Es
T SEIREHEEEE 5(S
R EERRE 2|8
- 1 1 T 1 T 1 1 T - T
) A2 B [(R[S|2|2]K]|K S|
1 [l - BTl Bl KA K= "N B & NS
W BRI R R Y Y A | o
(= =
S s
o .S
[a)
? 2|8 sl |8
=0 N o
| g|l=|C|S EY R B S
(&) X|lElz|=E [ I S =
sl oS3 ol o| o [
c| > clecl|c B
S =13|=slz| [5]|5|5] |8
m © Ql_u El8| o|2|@2|@ -
. S HEEIEEEEERE:E
o S El=|2|1<|S|8|&|B =
<|lz[=[=[=]|= _
_.3. m. S E o| S m Slo|lo| ol = Wl
% xmm_m.mMmmmmmmﬂ
W o|S| 5| >
a S HEHEIEHEHEEEEEE
m
>
m 2

42

Part # 8533-076-001 3/22

Part # 8533-076-001 3/22



	Kits, Assemblies, & Common Parts
	Section 5: Dryer Parts Data
	Dryer Cabinet Group
	Dryer Rear View 30Lb
	Bearing Housing
	Tumbler Group
	Burner Housing
	Air Flow switch Assy
	Electrical Box / Ignition Control
	Section 5: Dryer Parts Data
	Section 6: Electric Heated Dryer Parts Data
	Section 7: 50Hz Dryer Parts Data

	Machine Specs 4: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Installation & Operation  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Programming 9: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Electrical Wiring  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Parts Data  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	50Hz Parts  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Maintenance  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Kits, Assemblies, & Common Parts 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Cabinet & Front Panel Group 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Rear View 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Cylinder, Seals, & Bearings 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Loading Door Group 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Water Inlet & Rear Channel 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 

	Electrical Components 37: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 



